Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5745 Antl 97.64 0.1 0.73
NVNT a 5785 Antl 97.71 0.1 0.73
NVNT a 5825 Antl 97.71 0.1 0.73
NVNT n20 5745 Antl 97.56 0.11 0.78
NVNT n20 5785 Antl 97.56 0.11 0.78
NVNT n20 5825 Antl 97.56 0.11 0.78
NVNT n40 5755 Antl 95.22 0.21 1.57
NVNT n40 5795 Antl 95.22 0.21 1.57
NVNT ac20 5745 Antl 97.5 0.11 0.78
NVNT ac20 5785 Antl 97.57 0.11 0.78
NVNT ac20 5825 Antl 97.57 0.11 0.78
NVNT ac40 5755 Antl 95.25 0.21 1.56
NVNT ac40 5795 Antl 95.25 0.21 1.56
NVNT ax20 5745 Antl 90.93 0.41 1.01
NVNT ax20 5785 Antl 96.78 0.14 1.01
NVNT ax20 5825 Antl 96.78 0.14 1.01
NVNT ax40 5755 Antl 93.99 0.27 1.94
NVNT ax40 5795 Antl 94 0.27 1.93




Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 952.0 ps
Ref 20.00 dBm 16.46 dBm

5.745000000 GHz

Center 5.745000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
Y B T T N N E— | S
[ ossoue|  426dBm| | | ]
T 9akims|  2008dBm| | [ | Freq Offset
) I I S B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
11 | I s I I I I
MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
fl RL RF 30Q AC SENSE:PULSE|
Center Freq 5.785000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB DET
Ref Offset 2.8 dB Mkr1 726.0 ps|
Ref 20.00 dBm 8.37 dBm

5.786000000 GHz

Center 5.785000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
— SSS—
- R
I Freq Offset
I — OHz
I I -
I |
I —
— — Scale Type
— R
10 I I i
11 | E— -
MSG STATUS

Duty Cycle NVNT a 5785MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

AC

SENSE:PULSE

#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

peT 4 .
Mkr1 550.0 ps
2.50 dBm

5.826000000 GHz

Center 5.825000000 GHz Span 0 Hz
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
 ssoous|  250dBm| [ T Rl
T G@20us|  A6ssdBm[ [
[ dodims|  t278dBm[ [ [ | Freq Offset
- 0Hz
I I R R R -
I I I R N |
I I B S R
- Scale Type
-
10 Y I B R R | o Lin
11 I S I SR S B -
MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.745000000 GHz

IFGain:Low

SENSE:PULSE

#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
#Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

DET [ N
Mkr1 337.0 ps
-7.64 dBm

5.745000000 GHz

Center 5.745000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
—— | SS—
[ 3690us| ]
] Freq Offset
I I 0 Hz
I I -
I I [
I ]
I ] Scale Type
I ]
10 I ] i
11 [ I I — — | =
MSG STATUS

Duty Cycle NVNT n20 5745MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

AC SENSE:PULSE

#Avg Type: RMS
Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.8 dB
Ref 20.00 dBm

Center 5.785000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

peT 4
Mkr1 412.0 p

S

8.96 dBm

Span 0 Hz

Sweep 10.00 ms (10001 pts

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH
| 4120 us] 896dBm| |
2218dBm| |

1.721 ms 1092dBm| |

I R B

I N B

I N B

I A B

- 1

- 1

10 I I B
11 I B B

-
c

ICTION VALUE

»

m

1

5.786000000 GHz

8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Duty Cycle NVNT n20 5785MHz Ant1

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.8250000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

Center 5.825000000 GHz

peT 4
Mkr1 132.0 p

S

-7.81 dBm

Span 0 Hz

Sweep 10.00 ms (10001 pts

-
c

ICTION VALUE

»

m

1

5.826000000 GHz

CF Step
8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Res BW 8 MHz #YBW 8.0 MHz
MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH
| 132.0us| 781dBm| |
[ 164.0us| 1649dBm|[ |
883dBm[ |
I N A
I N A
I N A
I N R
| A I
| A I
10 - ]
1 I I I I B
MSG STATUS

Duty Cycle NVNT n20 5825MHz Ant1



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

s Keysight Spectrum Analyzer - Swept SA
RF s AC SENSE:PULSE|
Center Freq 5.755000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 305.0 ps
Ref 20.00 dBm 12.82 dBm

5.766000000 GHz

Center 5.755000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
e sosOus|  -zgedaem| [ T
[ 3370us[  A500dBm[ [ [
[ era0us[  A0%dBm[ | [ | FreqOffset
S S S 0Hz
) S S N -
e R
) S S
- Scale Type
-
10 T e L
11 | [ S F S
MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.795000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET [ N
Mkr3 1.011 ms|

Ref Offset 2.79 dB
Ref 20.00 dBm 8.53 dBm

5.795000000 GHz

Center 5.795000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION WALUE

»

Freq Offset
0 Hz

m

Scale Type

Y
| -15584dBm| |
| 16186dBm| |
[ 6741dBm| |
I I
[
[
I I
I I
I I
I
I B

Log Lin

1

Duty Cycle NVNT n40 5795MHz Ant1



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 648.0 ps
 Ref 20.00 dBm 11.18 dBm

5.745000000 GHz

Center 5.745000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
T Y BT K YT N N E— | S
T estOws|  92dBm| | | ]
T doeems|  2480dBm| | [ | Freq Offset
) I I S B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac20 5745MHz Antl

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.785000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET [ \
Mkr2 973.0 ps
Ref 20.00 dBm -21.23 dBm

5.786000000 GHz

Center 5.785000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION WALUE

»

Freq Offset
0 Hz

m

Scale Type

Y
| 13249dBm| |
| A1747dBm| |
[ 14670dBm| |
I I
[
[
I I
I I
I I
I
I B

Log Lin

1

Duty Cycle NVNT ac20 5785MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

s Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE| |
#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

peT 4 VNN
Mkr1 892.0 ps

Ref Offset 2.79 dB
Ref 20.00 dBm -9.78 dBm

5.826000000 GHz

Center 5.825000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
Tt] T B9s0us|  -978dBm| —— | SS—
[ e40us|  47.30dBm| ]
[ 2508ms| 1042 dBm| I FreqOffset
) I I 0Hz
I I I -
I I I |
I I I
] ] Scale Type
] ]
10 ] ] -
11 I I — | Lin
MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.755000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 281 dB
Ref 20.00 dBm

5.766000000 GHz

Center 5.755000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz

Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
I N (1] f] 5.795 00 GHz -15.998 dBm —— | SS—
2 NEERER 676 GHz 16.247 dBm ]
B N 1] f| 5.813 24 GHz 15.237 dBm [ Freq Offset
4 I ] 0 Hz
5 I I -
6 I [
7 - ] [ ]
8 - ] Scale Type
9 - ]
10 I I (| Lin
11 ] I— | ¢ —
—— — —— ————

. I

MSG STATUS.

Duty Cycle NVNT ac40 5755MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

s Keysight Spectrum Analyzer - Swept SA
RF s AC SENSE:PULSE| [
Center Freq 5.795000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET I NN N
Ref Offset 2.79 dB Mkr1 491.0 ps|

Ref 20.00 dBm 8.66 dBm
1

5.795000000 GHz

Center 5.795000000 GHz Span 0 Hz
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION VALUE =

X
| t] 491.0 s

Y

8.66 dBm
-23.66 dBm
7.42dBm

1.164 ms Freq Offset

T se6dBm| —
[ 6>30us|  2366dBm| I—
[ ddskms|  742dem| I
I I 0 Hz
I — — E—
I B I
I R I Scale Type
I R I—
10 I B I |, Lin
11 I — | =
;

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.745000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

5.745000000 GHz

Center 5.745000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz

Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
I N (1] f] 5.795 00 GHz -16.574 dBm —— | SS—
2 NEERER 676 GHz -16.103 dBm ]
B N 1] f| 5.813 24 GHz 17332 dBm [ Freq Offset
4 I ] 0 Hz
5 I I -
6 I [
7 - ] [ ]
8 - ] Scale Type
9 - ]
10 I I (| Lin
11 ] I— | ¢ —
—— — —— ————

. I

MSG STATUS.

Duty Cycle NVNT ax20 5745MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

faa Key;.ghtSpmmm Ana\yzer Swept SA

Q AC SENSE:PULSE| [
Center Freq 5 785000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

5.786000000 GHz

Center 5.785000000 GHz Span 0 Hz
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTIONVALUE = Lto Ran
T 77T Y N < S —
Y N 1 F|  573540GHz| _A7047dBm| | | ]
EN N (4 f]  575456CHz| 12747 dBm| ] Freq Offset
I IR I DlE
I I I -
I I I |
I I I
] R Scale Type
] ]
] I || Lin
I — —
MSG STATUS

500 A SENSE:PULSE|
Center Freq 5.825000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

5.826000000 GHz

Center 5.825000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
uto Man

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
A N [1[f] 5.784 98 GHz -15.228 dBm
)A N [1[F] 5.775 40 GHz -18.366 dBm

[N [1[f] 5.794 56 GHz -14.199 dBm

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

3

. I

MSG STATUS.

Duty Cycle NVNT ax20 5825MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

s Keysight Spectrum Analyzer - Swept SA
RF s AC SENSE:PULSE| [
Center Freq 5.755000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 281 dB
Ref 20.00 dBm

5.766000000 GHz

Center 5.755000000 GHz Span 0 Hz

Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man

FUNCTION FUNCTION WIDTH FUNCTION VALUE =

MKR| MODE TRC| SCL! X

Y
0 N 1(f] 82500GHz|  -15.148 dBm J—

Freq Offset
0 Hz

3

m

Scale Type

Log Lin

1

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.795000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

5.795000000 GHz

Center 5.795000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz

. I

Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
I N (1] f] 5.755 00 GHz -15.646 dBm —— | SS—
2 NEERER 5.735 88 GHz -13.249 dBm ]
B N 1] f| 577412 GHz 19.415 dBm [ Freq Offset
4 I ] 0 Hz
5 I I -
6 I [
7 - ] [ ]
8 - ] Scale Type
9 - ]
10 I I (| Lin
11 ] I— | ¢ —
- 7

MSG STATUS.

Duty Cycle NVNT ax40 5795MHz Antl
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 13 0.1 131 30 Pass
NVNT a 5785 Antl 12.45 0.1 12.55 30 Pass
NVNT a 5825 Antl 12.14 0.1 12.24 30 Pass
NVNT n20 5745 Antl 13.33 0.11 13.44 30 Pass
NVNT n20 5785 Antl 12.51 0.11 12.62 30 Pass
NVNT n20 5825 Antl 12.19 0.11 12.3 30 Pass
NVNT n40 5755 Antl 12.88 0.21 13.09 30 Pass
NVNT n40 5795 Antl 12.27 0.21 12.48 30 Pass
NVNT ac20 5745 Antl 13.26 0.11 13.37 30 Pass
NVNT ac20 5785 Antl 12.53 0.11 12.64 30 Pass
NVNT ac20 5825 Antl 12.21 0.11 12.32 30 Pass
NVNT ac40 5755 Antl 12.85 0.21 13.06 30 Pass
NVNT ac40 5795 Antl 12.35 0.21 12.56 30 Pass
NVNT ax20 5745 Antl 13.37 0.41 13.78 30 Pass
NVNT ax20 5785 Antl 12.52 0.14 12.66 30 Pass
NVNT ax20 5825 Antl 12.17 0.14 12.31 30 Pass
NVNT ax40 5755 Antl 12.82 0.27 13.09 30 Pass
NVNT ax40 5795 Antl 12.32 0.27 12.59 30 Pass




Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

[11:00:19 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

13.00 dBm /20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-60.01 dBm /Hz

STATUS.

Power NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[11:02:21 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

12.45 dBm /20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz

Power Spectral Density

-60.56 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5785MHz Antl
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[11:04:10 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

12.14 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-60.87 dBm /Hz

STATUS.

Power NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[11:06:03 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

13.33 dBm /20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz

Power Spectral Density

-59.68 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5745MHz Antl
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

[11:07:58 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

12.51 dBm /20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-60.50 dBm /Hz

STATUS.

Power NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[11:09:36 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

12.19 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-60.82 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5825MHz Antl
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[11:17:10 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

12.88 dBm /40 MHz

Center Freq
5.755000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-63.14 dBm /Hz

STATUS.

Power NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[11:18:59 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

12.27 dBm /40 MHz

Center Freq
5.795000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.75 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5795MHz Antl



Report No: SSP25030189-4E
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

[11:11:14 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

13.26 dBm /20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-59.75 dBm /Hz

STATUS.

Power NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[11:13:27 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

12.53 dBm /20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz

Power Spectral Density

-60.48 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5785MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[11:15:17 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

12.21 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-60.80 dBm /Hz

STATUS.

Power NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[11:21:04 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

12.85 dBm /40 MHz

Center Freq
5.755000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.17 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5755MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

-

[11:22:51 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

12.35 dBm /40 MHz

Center Freq
5.795000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-63.67 dBm /Hz

STATUS.

Power NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[11:24:43 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

13.37 dBm /20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz

Power Spectral Density

-59.64 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5745MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

[11:26:46 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

12.52 dBm /20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-60.49 dBm /Hz

STATUS.

Power NVNT ax20 5785MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[11:28:27 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

12.17 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-60.84 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5825MHz Ant1



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[11:30:40 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

12.82 dBm /40 MHz

Center Freq
5.755000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-63.20 dBm /Hz

STATUS.

Power NVNT ax40 5755MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[11:32:30 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

12.32 dBm /40 MHz

Center Freq
5.795000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.70 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax40 5795MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 16.373 0.5 Pass
NVNT a 5785 Antl 16.382 0.5 Pass
NVNT a 5825 Antl 16.425 0.5 Pass
NVNT n20 5745 Antl 17.666 0.5 Pass
NVNT n20 5785 Antl 17.649 0.5 Pass
NVNT n20 5825 Antl 17.631 0.5 Pass
NVNT n40 5755 Antl 36.499 0.5 Pass
NVNT n40 5795 Antl 36.376 0.5 Pass
NVNT ac20 5745 Antl 17.613 0.5 Pass
NVNT ac20 5785 Antl 17.635 0.5 Pass
NVNT ac20 5825 Antl 17.623 0.5 Pass
NVNT ac40 5755 Antl 36.307 0.5 Pass
NVNT ac40 5795 Antl 36.395 0.5 Pass
NVNT ax20 5745 Antl 19.016 0.5 Pass
NVNT ax20 5785 Antl 19.233 0.5 Pass
NVNT ax20 5825 Antl 19.124 0.5 Pass
NVNT ax40 5755 Antl 37.965 0.5 Pass
NVNT ax40 5795 Antl 37.971 0.5 Pass




Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[11:00:38 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 220 kHz

Occupied Bandwidth

Mkr3 6.7563167 GHZ

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

VBW 2.2 MHz 3.000000 MHz

Total Power 18.7 dBm

16.769 MHz

Transmit Freq Error
x dB Bandwidth

-19.983 kHz
16.37 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[11:02:43 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 220 kHz

Occupied Bandwidth
16.792 MHz
-3.655 kHz
16.38 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.793187 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

VBW 2.2 MHz

Total Power 18.1 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[11:04:32 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 220 kHz

Occupied Bandwidth

Mkr3 6.833164 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

VBW 2.2 MHz 3.000000 MHz

Total Power 17.8 dBm

16.815 MHz

Transmit Freq Error
x dB Bandwidth

-48.589 kHz
16.43 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[11:06:25 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 220 kHz

Occupied Bandwidth
17.963 MHz
-11.293 kHz

17.67 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.753822 GHZ

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

VBW 2.2 MHz

Total Power 19.1 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Ant1



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[11:08:20 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 220 kHz

Occupied Bandwidth

Mkr3 6.793803 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

VBW 2.2 MHz 3.000000 MHz

Total Power 18.2 dBm

18.039 MHz

Transmit Freq Error
x dB Bandwidth

-21.296 kHz
17.65 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[11:09:55 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 220 kHz

Occupied Bandwidth
17.989 MHz
-27.820 kHz
17.63 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.833788 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

VBW 2.2 MHz

Total Power 17.9 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Ant1



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[11:17:29 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr3 6.773207 GHZ
-3.2301 dBm

Center Freq
5.755000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

VBW 4 MHz 6.000000 MHz

Total Power 18.7 dBm

36.597 MHz

Transmit Freq Error
x dB Bandwidth

-42.658 kHz
36.50 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[11:19:20 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.552 MHz
-5.511 kHz
36.38 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.813182 GHZ

Center Freq
5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

VBW 4 MHz

Total Power 18.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5795MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[11:11:34 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 220 kHz

Occupied Bandwidth

Mkr3 6.763777 GHZ
-2.6861 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

VBW 2.2 MHz 3.000000 MHz

Total Power 19.1 dBm

17.983 MHz

Transmit Freq Error
x dB Bandwidth

-29.751 kHz
17.61 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[11:13:46 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 220 kHz

Occupied Bandwidth
18.041 MHz
-41.350 kHz
17.63 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.793776 GHz
-2.9481 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

VBW 2.2 MHz

Total Power 18.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[11:15:36 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 220 kHz

Occupied Bandwidth

Mkr3 6.833757 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

VBW 2.2 MHz 3.000000 MHz

Total Power 17.9 dBm

18.001 MHz

Transmit Freq Error
x dB Bandwidth

-54.683 kHz
17.62 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[11:21:23 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.593 MHz

-88.974 kHz
36.31 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.773064 GHZ

Center Freq
5.755000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

VBW 4 MHz

Total Power 18.7 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5755MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[11:23:10 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr3 6.813224 GHz
-4.9748 dBm

Center Freq
5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

VBW 4 MHz 6.000000 MHz

Total Power 18.2 dBm

36.566 MHz

Transmit Freq Error
x dB Bandwidth

26.234 kHz
36.40 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[11:25:03 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 220 kHz

Occupied Bandwidth
19.094 MHz
-15.334 kHz

19.02 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.754493 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

VBW 2.2 MHz

Total Power 20.0 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax20 5745MHz Ant1l



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[11:27:05 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 220 kHz

Occupied Bandwidth

Mkr3 6.794614 GHz
-2.8201 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

VBW 2.2 MHz 3.000000 MHz

Total Power 19.1 dBm

19.204 MHz

Transmit Freq Error
x dB Bandwidth

-2.596 kHz
19.23 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax20 5785MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[11:28:47 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 220 kHz

Occupied Bandwidth
19.224 MHz
-39.295 kHz
19.12 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.834523 GHZ

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

VBW 2.2 MHz

Total Power 18.8 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax20 5825MHz Ant1l



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[11:31:00 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr3 6.773981 GHZ

Center Freq
5.755000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

VBW 4 MHz 6.000000 MHz

Total Power 19.7 dBm

37.940 MHz

Transmit Freq Error
x dB Bandwidth

-1.396 kHz
37.96 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[11:32:49 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

37.965 MHz
19.059 kHz
37.97 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.814005 GHZ

Center Freq
5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

VBW 4 MHz

Total Power 19.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax40 5795MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.719
NVNT a 5785 Antl 16.689
NVNT a 5825 Antl 16.715
NVNT n20 5745 Antl 17.912
NVNT n20 5785 Antl 17.907
NVNT n20 5825 Antl 17.968
NVNT n40 5755 Antl 36.526
NVNT n40 5795 Antl 36.564
NVNT ac20 5745 Antl 17.961
NVNT ac20 5785 Antl 17.959
NVNT ac20 5825 Antl 17.959
NVNT ac40 5755 Antl 36.615
NVNT ac40 5795 Antl 36.56
NVNT ax20 5745 Antl 19.117
NVNT ax20 5785 Antl 19.107
NVNT ax20 5825 Antl 19.161
NVNT ax40 5755 Antl 37.991
NVNT ax40 5795 Antl 37.995




Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:00:29 PMMar 23, 2025

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.750013 GHZ

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 18.6 dBm
16.719 MHz

Transmit Freq Error -33.070 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.89 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5745MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:02:31 PMMar 23, 2025

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.778754 GHZ

Ref Offset 2.8 dB
Ref 22.80¢BM 2.1775 dBm

Frequency

Center Freq
5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 18.1 dBm
16.689 MHz

Transmit Freq Error -9.414 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.12 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5785MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

. Trig: Free Run

[11:04:21 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.820017 GHZ

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 17.8 dBm

16.715 MHz

Transmit Freq Error
x dB Bandwidth

-30.136 kHz
24.21 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.825000000 GHz

CF Step
3.000000 MHz

OBW NVNT a 5825MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

. Trig: Free Run

SENSE:PULSE | [11:06:14 PMMar 23, 2025

Center Freq: 6.745000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.912 MHz
-28.515 kHz
24.24 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.739993 GHZ
3.3617 dBm

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 19.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.745000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT n20 5745MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

SENSE:PULSE

[11:08:07 PMMar 23, 2025

Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

#IFGain:Low

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.907 MHz
-23.150 kHz
24.88 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 6.778742 GHZ

5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

18.2 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT n20 5785MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

SENSE:PULSE

[11:09:45 PMMar 23, 2025

Center Freq: 5.825000000 GHz

. Trig: Free Run

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.968 MHz
-42.167 kHz
24.89 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 6.820005 GHZ
2.3119 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

17.8 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT n20 5825MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

. Trig: Free Run

#IFGain:Low

[11:17:19 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.744008 GHZ

5.755000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 18.7 dBm

36.526 MHz

Transmit Freq Error
x dB Bandwidth

-48.982 kHz
47.70 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5755MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[11:19:09 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.564 MHz
21.586 kHz
47.55 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.805392 GHZ

5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 18.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5795MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:11:23 PMMar 23, 2025

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.740014 GHZ

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 19.0 dBm
17.961 MHz

Transmit Freq Error -13.873 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.40 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:13:36 PMMar 23, 2025

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.78626 GHz

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 18.1 dBm
17.959 MHz

Transmit Freq Error -2.707 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.61 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5785MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

. Trig: Free Run

[11:15:26 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.820002 GHZ

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 17.8 dBm

17.959 MHz

Transmit Freq Error
x dB Bandwidth

-34.509 kHz
25.55 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.825000000 GHz

CF Step
3.000000 MHz

OBW NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE | [11:21:13 PMMar 23, 2025

Center Freq: 6.755000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.615 MHz

-90.481 kHz
47.31 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.739184 GHZ
2.6177 dBm

Span 60 MHz

#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 18.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.755000000 GHz

CF Step
6.000000 MHz
Man

OBW NVNT ac40 5755MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:23:00 PM Mar 23, 2025

Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.807126 GHZ

Ref Offset 2.79 dB
Ref 22.79 dBm

5.795000000 GHz

Center 5.795 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 18.2 dBm
36.560 MHz

Transmit Freq Error -5.841 kHz % of OBW Power 99.00 %

x dB Bandwidth 48.64 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:24:51 PMMar 23, 2025

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.748018 GHZ

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 19.8 dBm
19.117 MHz

Transmit Freq Error -26.494 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.49 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5745MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:26:56 PM Mar 23, 2025

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.791477 GHZ

Ref Offset 2.8 dB
Ref 22.80 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 19.0 dBm
19.107 MHz

Transmit Freq Error 7.808 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.63 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5785MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:28:37 PM Mar 23, 2025

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.824358 GHz

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 18.6 dBm
19.161 MHz

Transmit Freq Error -28.964 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.76 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5825MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.755000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.755000000 GHz

. Trig: Free Run
#Atten: 30 dB

[11:30:50 PMMar 23, 2025

Radio Std: Nene

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

’1

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth
37.991 MHz
-38.390 kHz
45.37 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 6.743246 GHZ

Span 60 MHz
Sweep 1.333 ms|

19.6 dBm

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.755000000 GHz

CF Step
6.000000 MHz

OBW NVNT ax40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.795000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.795000000 GHz

. Trig: Free Run
#Atten: 30 dB

[11:32:38 PMMar 23, 2025

Radio Std: Nene

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

37.995 MHz
7.742 kHz
46.85 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 6.787764 GHZ

Span 60 MHz
Sweep 1.333 ms|

19.1 dBm

99.00 %
-26.00 dB

STATUS.

[ [ntl

Frequency

5.795000000 GHz

CF Step
6.000000 MHz
Man

OBW NVNT ax40 5795MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

5. Maximum Power Spectral Density Level

Condition | Mode Frequency Antenna Conducted PSD Duty Factor 10log Total PSD Limit Verdict
(MHz) (dBm) (dB) (500/510) (dBm) (dBm)
NVNT a 5745 Antl -0.25 0.1 -0.086 -0.24 30 Pass
NVNT a 5785 Antl -1.06 0.1 -0.086 -1.05 30 Pass
NVNT a 5825 Antl -1.23 0.1 -0.086 -1.22 30 Pass
NVNT n20 5745 Antl -0.31 0.11 -0.086 -0.286 30 Pass
NVNT n20 5785 Antl -1.14 0.11 -0.086 -1.116 30 Pass
NVNT n20 5825 Antl -1.43 0.11 -0.086 -1.406 30 Pass
NVNT n40 5755 Antl -4.05 0.21 -0.086 -3.926 30 Pass
NVNT n40 5795 Antl -4.69 0.21 -0.086 -4.566 30 Pass
NVNT ac20 5745 Antl -0.3 0.11 -0.086 -0.276 30 Pass
NVNT ac20 5785 Antl -1.23 0.11 -0.086 -1.206 30 Pass
NVNT ac20 5825 Antl -1.51 0.11 -0.086 -1.486 30 Pass
NVNT ac40 5755 Antl -3.85 0.21 -0.086 -3.726 30 Pass
NVNT ac40 5795 Antl -4.57 0.21 -0.086 -4.446 30 Pass
NVNT ax20 5745 Antl -0.59 0.41 -0.086 -0.266 30 Pass
NVNT ax20 5785 Antl -1.35 0.14 -0.086 -1.296 30 Pass
NVNT ax20 5825 Antl -1.53 0.14 -0.086 -1.476 30 Pass
NVNT ax40 5755 Antl -4.07 0.27 -0.086 -3.886 30 Pass
NVNT ax40 5795 Antl -4.57 0.27 -0.086 -4.386 30 Pass

Note: Total PSD = Conducted PSD + Duty Factor + (10log(Limit RBW/Test RBW))




Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.8 dB
Ref 20.00 dBm

#V/BW 1.5 MHz*

5.760000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.8 dB
Ref 20.00 dBm

#V/BW 1.5 MHz*

5.800000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

Sweep 1.333 ms (10001 pts

PSD NVNT a 5785MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Mkr1 5.818 796 GHz

Ref Offset2.79 dB 1.227 dBm

Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.840000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.760000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5745MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

s Keysight Spectrum Analyzer - Swept SA
500 AC SENSE:PULSE| |
#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.778 928 GHZ
Ref 20.00 dBm 1.141 dBm

5.800000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE| | [11:10:04 PMMar 23, 2025
#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

5.840000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT n20 5825MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.81 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.786000000 GHz

6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.79 dB 182 GHZ

Mkr1 5.808
Ref 20.00 dBm -4

Span 60.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.826000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n40 5795MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.760000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.800000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5785MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.79 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.840000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.81 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.786000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac40 5755MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.79 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.826000000 GHz

6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.760000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type
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6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Antl -24 Pass
NVNT a 5825 Antl -28.72 Pass
NVNT n20 5745 Antl -16.67 Pass
NVNT n20 5825 Antl -32.74 Pass
NVNT n40 5755 Antl -19.92 Pass
NVNT n40 5795 Antl -36.21 Pass
NVNT ac20 5745 Antl -19.96 Pass
NVNT ac20 5825 Antl -31.62 Pass
NVNT ac40 5755 Antl -16.94 Pass
NVNT ac40 5795 Antl -35.79 Pass
NVNT ax20 5745 Antl -21.59 Pass
NVNT ax20 5825 Antl -27.51 Pass
NVNT ax40 5755 Antl -18.81 Pass
NVNT ax40 5795 Antl -35.01 Pass
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Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5745 Antl -28.67 -27 Pass
NVNT a 5785 Antl -28.86 -27 Pass
NVNT a 5825 Antl -28.66 -27 Pass
NVNT n20 5745 Antl -28.43 -27 Pass
NVNT n20 5785 Antl -28.09 -27 Pass
NVNT n20 5825 Antl -28.3 -27 Pass
NVNT n40 5755 Antl -28.94 -27 Pass
NVNT n40 5795 Antl -28.7 -27 Pass
NVNT ac20 5745 Antl -28.52 -27 Pass
NVNT ac20 5785 Antl -28.53 -27 Pass
NVNT ac20 5825 Antl -28.98 -27 Pass
NVNT ac40 5755 Antl -28.23 -27 Pass
NVNT ac40 5795 Antl -29.26 -27 Pass
NVNT ax20 5745 Antl -28.27 -27 Pass
NVNT ax20 5785 Antl -28.83 -27 Pass
NVNT ax20 5825 Antl -29.04 -27 Pass
NVNT ax40 5755 Antl -28.68 -27 Pass
NVNT ax40 5795 Antl -27.75 -27 Pass
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